Provider Fact Sheet

Latent TB Infection – Children
Latent TB infection (LTBI) means that a patient has:

1. 
A positive TB skin test or blood test
2.
Normal history and physical exam, and 

3.
Normal 2-view chest radiograph.  

Unless the patient has been previously treated for tuberculosis (TB), there are live M. tuberculosis organisms in the body. These organisms have a chance of reactivating and causing TB.

Current guidelines for which children would benefit from screening for LTBI are found by searching “AAP targeted TB testing” or CDPH Pediatric TB Risk Assessment

Treat all Children and Adolescents with LTBI

1. Children less than five years and adolescents have higher risk of progressing on to TB,

2. Children are likely to have been infected recently and therefore be at risk of TB,

3. Children suffer very little toxicity to TB drugs

Interferon Gamma Release Assays (IGRA)
Licensed IGRA tests are the Quantiferon (QFT) and the T-Spot.TB tests.  Guidelines are evolving.  In general, TSTs are still preferred for the youngest children due to paucity of data regarding IGRA in infants.  IGRA tests are more specific than TST and have no cross-reactivity with BCG.  
Skin Testing

TB Skin Testing (TST) is generally preferred over IGRA for the youngest children and require a second visit for reading. Read induration 48-72 hours after TST placement and interpret based on guidelines (5, 10 or 15 mm based on risk levels).
LTBI Regimens for Children
· Isoniazid (INH), Rifampin or INH/rifapentine 
· See Curry website for drug dosing tables
Rifampin (RIF) 15 – 20 mg/kg/day up to 600 mg

Duration: 4 months (120 doses in a 6 mo period)

RIF formulation:   150 and 300 mg capsules which can be jiggled open to mix powder into liquid or food 


INH and Rifapentine (INH-RPT) for > 2 yrs of age 

Duration:  12 weeks (12 weekly OBSERVED doses)

INH  25 mg/kg weekly up to 900 mg (100 & 300 mg tabs) RPT formulation:   150 mg capsules – keep in blister pack until ready for use. https://www.cdph.ca.gov/Programs/CID/DCDC/CDPH%20Document%20Library/TBCB-INH-RIF-LTBI-fact-sheet.pdf
Isoniazid (INH) 10 – 15 mg/kg/day up to 300 mg

Duration:  9 months (270 doses in a 12 mo period)

INH formulation:   100 and 300 mg scored tablets 

 Suspension (10mg/cc) – poorly tolerated 
· Many kids can learn to swallow whole tabs /caps 
· Tablets crushed or fragmented into a semi-soft vehicle (pudding, jelly, yogurt, etc.) are best tolerated.  Jiggle capsules open to release powder. Try to layer the med into the vehicle on a spoon (rather than mixing it in)

· Goal is roughly the same time every day
Vitamin B6 only for exclusively breastfed babies, symptoms of peripheral neuropathy, malnourished children, meat- and milk-deficient diet, and pregnant or postpartum women.

Routine liver function testing (LFT) at baseline is not recommended.  The following individuals should have baseline liver function tests performed:  underlying liver disease / hepatitis, taking other hepatotoxic meds, HIV-positive individuals, 
Patients on phenytoin or carbamezipime should be monitored carefully for drug levels and toxicity.

Monitoring

Patients should be given a single month supply of drug and followed monthly to monitor adherence, toxicity and symptoms of active TB.  Early symptoms of hepatotoxicity include anorexia, malaise, abdominal pain and vomiting. LFT’s should be reserved for patients with abnormal baseline values and signs or symptoms of hepatotoxicity.

Patients have completed therapy when they have received the correct doses for the specific regimen.  No follow-up radiographs are required unless there is clinical concern for treatment failure.

Families should be given a completion card when they finish treatment.  They should be advised that TST / IGRA may remain positive for life and generally should not be used in the future. 
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